
13 

CP18G5 CP24G5 CP30G5 CP40G5 CP48G5 

Cutting Width 18 24 30 40 48 

Cutting Depth (in) 0 T0 6 0 TO 6 0 TO 6 0 TO 6 0 TO 6 

Number of Teeth 46 56 66 76 106 

Min. Hydraulic Flow (gpm) 24 27 30 30 30 

Max. Hydraulic Flow (gpm) 42 42 42 42 42 

Minimum Pressure (psi) 2000 2000 2000 3000 3500 

Maximum Pressure (psi) 5000 5000 5000 5000 5000 

Tilt Capability (deg.) +/-15 +/-13 +/-10 +/-8 +/-6 

Side shift Travel (in) 26 26 26 26 26 

Approximate Weight (lb.) 1805 1970 2155 2450 2685 

CP18G5, CP24G5, CP30G5, CP40G5 & CP48G5 SPECIFICATIONS 

CP18G5HD, CP24G5HD, CP30G5HD, CP40G5HD & CP48G5HD SPECIFICATIONS 

CP18G5HD CP24G5HD CP30G5HD CP40G5HD CP48G5HD 

Cutting Width 18 24 30 40 48 

Cutting Depth (in) 0 T0 8 0 TO 8 0 TO 8 0 TO 8 0 TO 8 

Number of Teeth 46 56 66 76 106 

Min. Hydraulic Flow (gpm) 30 30 32 35 35 

Max. Hydraulic Flow (gpm) 42 42 42 42 42 

Minimum Pressure (psi) 3000 3000 3250 3250 3250 

Maximum Pressure (psi) 5000 5000 5000 5000 5000 

Tilt Capability (deg.) +/-15 +/-13 +/-10 +/-8 +/-6 

Side shift Travel (in) 26 26 26 26 26 

Approximate Weight (lb.) 1990 2225 2770 2910 3205 



14 

 

CP18G5, CP18G5HD, CP24G5 & CP24G5HD CHASSIS PARTS 



15 

 

    CP18G5 CP24G5  CP24G5HD CP18G5HD 

ITEM QTY PART NO. PART NO. DESCRIPTION PART NO. PART NO. 

1 1 106-0617 106-0617 CYLINDER, TILT (SEAL KIT: SO-0014) 106-0617 106-0617 

2 2 106-0713 106-0713 BUSHING, SHROUD BOLT 106-0713 106-0713 

3 1 106-2501 106-2501 LATCH ASSEMBLY, DRAW 106-2501 106-2501 

4 1 106-3174 106-3174 WELDMENT, PLANETARY SUPPORT 106-3174 106-3174 

5 2 106-3222 106-3223 PLATE, BELTING RETAINER 106-3223 106-3222 

6 1 106-3224 106-3225 PLATE, WATER SPRAY BAR COVER 106-3225 106-3224 

7 1 106-4700 106-4701 CHASSIS WELDMENT 106-6702 106-6701 

8 2 106-4716 106-4717 BELTING, RUBBER 106-4717 106-4716 

9 1 106-4720 106-4721 WELDMENT, CHASSIS SHROUD 106-6730 106-6729 

10 2 106-4770 106-4770 CYLINDER, DEPTH (SEAL KIT:NOTE A) 106-6750 106-6750 

11 4 106-4774 106-4774 PLATE, DEPTH GUIDE 106-4774 106-4774 

12 4 106-4775 106-4775 PLATE, DEPTH GUIDE 106-4775 106-4775 

13 1 106-4777 106-4777 PLATE, DEPTH GAGE 106-6751 106-6751 

14 1 106-4778 106-4778 WELDMENT, DEPTH GAGE 106-6753 106-6753 

15 1 106-4781 106-4781 PLATE, DEPTH GAGE 106-6754 106-6754 

16 1 106-4782 106-4782 WELDMENT, DEPTH GAGE 106-6752 106-6752 

17 1 106-5550 106-5550 WELDMENT, DEPTH SKID - LEFT 106-6745 106-6745 

18 1 106-5551 106-5551 WELDMENT, DEPTH SKID - RIGHT 106-6746 106-6746 

19 4 106-5554 106-5554 PLATE, DEPTH SKID SPACER 106-5554 106-5554 

20 4 HB025L0100A HB025L0100A BOLT, 1/4-20 X 1.00 PLATED HB025L0100A HB025L0100A 

21 4 HB031L0100A HB031L0100A BOLT, 5/16-18 X 1.00 PLATED HB031L0100A HB031L0100A 

22 4 HB038L0075A HB038L0075A BOLT, 3/8-16 X 0.75 PLATED HB038L0075A HB038L0075A 

23 10 HB038L0150A HB038L0150A BOLT, 3/8-16 X 1.50 PLATED HB038L0150A HB038L0150A 

24 2 HB050L0175A HB050L0175A BOLT, 1/2-13 x 1.75 PLATED HB050L0175A HB050L0175A 

25 2 HB050L0200A HB050L0200A BOLT, 1/2-13 X 2.00 PLATED HB050L0200A HB050L0200A 

26 16 HB050L0325A HB050L0325A BOLT, 1/2-13 X 3.25 PLATED HB050L0325A HB050L0325A 

27 4 HN025F HN025F NUT, 1/4-20 PLATED NYLOCK HN025F HN025F 

28 4 HN031F HN031F NUT, 5/16-18 PLATED NYLOCK HN031F HN031F 

29 10 HN038F HN038F NUT, 3/8-16 PLATED NYLOCK HN038F HN038F 

30 18 HN050A HN050A NUT, 1/2-13 PLATED HN050A HN050A 

31 2 HN050F HN050F NUT, 1/2-20 PLATED NYLOCK HN050F HN050F 

32 5 HRRE125A HRRE125A RETAINING RING, EXTERNAL 1.25" DIA. HRRE125A HRRE125A 

33 8 HW025NA HW025NA WASHER, 1/4 NARROW PLATED HW025NA HW025NA 

34 8 HW031NA HW031NA WASHER, 5/16 NARROW PLATED HW031NA HW031NA 

35 24 HW038NA HW038NA WASHER,  3/8 NARROW PLATED HW038NA HW038NA 

36 36 HW050NA HW050NA WASHER, 1/2 NARROW PLATED HW050NA HW050NA 

37 4 HW050WA HW050WA WASHER, 1/2 WIDE PLATED HW050WA HW050WA 

CP18G5, CP18G5HD, CP24G5 & CP24G5HD CHASSIS PARTS 

NOTE A: 106-4770 SEAL KIT S0-0402, 106-6750 SEAL KIT SO-0554. 



16 

 

CP30G5, CP30G5HD, CP40G5, CP40G5HD, CP48G5, CP48G5HD CHASSIS PARTS 



17 

 

    CP30G5 CP40G5  CP48G5 CP30G5HD CP48G5HD CP40G5HD 

ITEM QTY PART NO. PART NO. DESCRIPTION PART NO. PART NO. PART NO. PART NO. 

1 1 106-0617 106-0617 CYLINDER, TILT (SEAL KIT: SO-0014) 106-0617 106-0617 106-0617 106-0617 

2 2 106-0713 106-0713 BUSHING, SHROUD BOLT 106-0713 106-0713 106-0713 106-0713 

3 1 106-1189 106-1190 PLATE, WATERKIT COVER 106-2279 106-1189 106-2279 106-1190 

4 2 106-1201 106-1202 PLATE, BELTING RETAINER 106-2378 106-1201 106-2378 106-1202 

5 2 106-2501 106-2501 LATCH ASSEMBLY, DRAW (NOTE B) 106-2501 106-2501 106-2501 106-2501 

6 1 106-3174 106-3174 WELDMENT, PLANETARY SUPPORT 106-3174 106-3174 106-3174 106-3174 

7 1 106-4702 106-4703 CHASSIS WELDMENT 106-6200 106-6703 106-6705 106-6704 

8 2 106-4718 106-4719 BELTING, RUBBER 106-6207 106-4718 106-6207 106-4719 

9 1 106-4722 106-4723 WELDMENT, CHASSIS SHROUD 106-6205 106-6731 106-6733 106-6732 

10 2 106-4770 106-4770 CYLINDER, DEPTH (SEAL KIT: NOTE A) 106-4770 106-6750 106-6750 106-6750 

11 4 106-4774 106-4774 PLATE, DEPTH GUIDE 106-4774 106-4774 106-4774 106-4774 

12 4 106-4775 106-4775 PLATE, DEPTH GUIDE 106-4775 106-4775 106-4775 106-4775 

13 1 106-4777 106-4777 PLATE, DEPTH GAGE 106-4777 106-6751 106-6751 106-6751 

14 1 106-4778 106-4778 WELDMENT, DEPTH GAGE 106-4778 106-6753 106-6753 106-6753 

15 1 106-4781 106-4781 PLATE, DEPTH GAGE 106-4781 106-6754 106-6754 106-6754 

16 1 106-4782 106-4782 WELDMENT, DEPTH GAGE 106-4782 106-6752 106-6752 106-6752 

17 1 106-4906 106-4906 PLATE, TILT PIN COVER 106-4906 106-4906 106-4906 106-4906 

18 1 106-5550 106-5550 WELDMENT, DEPTH SKID - LEFT 106-5550 106-6745 106-6745 106-6745 

19 1 106-5551 106-5551 WELDMENT, DEPTH SKID - RIGHT 106-5551 106-6746 106-6746 106-6746 

20 4 106-5554 106-5554 PLATE, DEPTH SKID SPACER 106-5554 106-5554 106-5554 106-5554 

21 4 HB025L0100A HB025L0100A BOLT, 1/4-20 X 1.00 PLATED HB025L0100A HB025L0100A HB025L0100A HB025L0100A 

22 8 HB031L0100A HB031L0100A BOLT, 5/16-18 X 1.00 PLATED HB031L0100A HB031L0100A HB031L0100A HB031L0100A 

23 4 HB038L0075A HB038L0075A BOLT, 3/8-16 X 0.75 PLATED HB038L0075A HB038L0075A HB038L0075A HB038L0075A 

24 3 HB038L0100A HB038L0100A BOLT, 3/8-16 X 1.00 PLATED HB038L0100A HB038L0100A HB038L0100A HB038L0100A 

25 12 HB038L0150A HB038L0150A BOLT, 3/8-16 X 1.50 PLATED HB038L0150A HB038L0150A HB038L0150A HB038L0150A 

26 2 HB050L0175A HB050L0175A BOLT, 1/2-13 x 1.75 PLATED HB050L0175A HB050L0175A HB050L0175A HB050L0175A 

27 2 HB050L0200A HB050L0200A BOLT, 1/2-13 X 2.00 PLATED HB050L0200A HB050L0200A HB050L0200A HB050L0200A 

28 16 HB050L0325A HB050L0325A BOLT, 1/2-13 X 3.25 PLATED HB050L0325A HB050L0325A HB050L0325A HB050L0325A 

29 2 HN025A HN025A NUT, 1/4-20 PLATED HN025A HN025A HN025A HN025A 

30 2 HN025F HN025F NUT, 1/4-20 PLATED NYLOCK HN025F HN025F HN025F HN025F 

31 8 HN031F HN031F NUT, 5/16-18 PLATED NYLOCK HN031F HN031F HN031F HN031F 

32 12 HN038F HN038F NUT, 3/8-16 PLATED NYLOCK HN038F HN038F HN038F HN038F 

33 18 HN050A HN050A NUT, 1/2-13 PLATED HN050A HN050A HN050A HN050A 

34 2 HN050F HN050F NUT, 1/2-20 PLATED NYLOCK HN050F HN050F HN050F HN050F 

35 5 HRRE125A HRRE125A RETAINING RING, EXT. 1.25" DIA. HRRE125A HRRE125A HRRE125A HRRE125A 

36 8 HW025NA HW025NA WASHER, 1/4 NARROW PLATED HW025NA HW025NA HW025NA HW025NA 

37 16 HW031NA HW031NA WASHER, 5/16 NARROW PLATED HW031NA HW031NA HW031NA HW031NA 

38 31 HW038NA HW038NA WASHER,  3/8 NARROW PLATED HW038NA HW038NA HW038NA HW038NA 

39 36 HW050NA HW050NA WASHER, 1/2 NARROW PLATED HW050NA HW050NA HW050NA HW050NA 

40 4 HW050WA HW050WA WASHER, 1/2 WIDE PLATED HW050WA HW050WA HW050WA HW050WA 

CP30G5, CP30G5HD, CP40G5, CP40G5HD, CP48G5, CP48G5HD CHASSIS PARTS 

NOTE A: 106-4770 SEAL KIT S0-0402, 106-6750 SEAL KIT SO-0554. 
 
NOTE B: CP40G5HD AND CP48G5HD USE 3 LATCHES INSTEAD OF 2. 



18 

 

CP18G5, CP24G5, CP30G5, CP40G5 & CP48G5 DRIVETRAIN PARTS 



19 

 

    CP18G5 CP24G5 CP30G5 CP40G5  CP48G5 

ITEM QTY PART NO. PART NO PART NO. PART NO. DESCRIPTION PART NO. 

1 1 106-4732 106-4733 106-4734 106-4735 ASSEMBLY, DRUM PICKS & STUDS 106-6212 

2 6 106-0669 106-0669 106-0669 106-0669 BOLT, 5/8-11 X 2.25 RND HD, RBD NECK 106-0669 

3 NOTE A 106-0927 106-0927 106-0927 106-0927 HOLDER, PICK 106-0927 

4 NOTE A 106-0831 106-0831 106-0831 106-0831 PICK, ASPHALT (CONCRETE PICK: 106-0832) 106-0831 

5 1 106-6460 106-6460 106-6460 106-6460 GEARBOX, PLANETARY (NOTE B) (NOTE D) 106-6460 

6 1 106-4915 106-4915 106-4915 106-4915 SPACER, GEARBOX DISCONNECT 106-4915 

7 1 106-0971 106-0971 106-0971 106-0971 
MOTOR, HYD PISTON (NOTE B) (NOTE C) 
(NOTE D) 

106-0971 

8 1 OR2-045A OR2-045A OR2-045A OR2-045A SEAL, O-RING 2-045 OR2-045A 

9 1 106-0910 106-0910 106-0910 106-0910 BEARING ASSEMBLY, DEAD SHAFT 106-0910 

10 1 106-1111 106-1111 106-1111 106-1111 WELDMENT, MACHINED DEAD SHAFT 106-1111 

11 31 HW063NA HW063NA HW063NA HW063NA WASHER, 5/8 NARROW PLATED HW063NA 

12 10 HN063A HN063A HN063A HN063A NUT, 5/8-11 PLATED HN063A 

13 4 HB063L0275A HB063L0275A HB063L0275A HB063L0275A BOLT, 5/8-11 X 2.75 PLATED HB063L0275A 

14 9 HN063B HN063B HN063B HN063B NUT, 5/8-18 PLATED HN063B 

15 2 HW050NA HW050NA HW050NA HW050NA WASHER, 1/2 NARROW PLATED HW050NA 

16 2 HB050L0125B HB050L0125B HB050L0125B HB050L0125B BOLT, 1/2-20 x 1.25 PLATED HB050L0125B 

17 6 HB063L0125A HB063L0125A HB063L0125A HB063L0125A BOLT, 5/8-11 X 1.25 PLATED  (NOTE D) HB063L0125A 

CP18G5, CP24G5, CP30G5, CP40G5 & CP48G5 DRIVETRAIN PARTS 

NOTE A :  ITEMS 2 & 3 VARY IN QUANTITY AS FOLLOWS 
 CP18        - 46  
 CP24        - 56 
 CP30        - 66 
 CP40        - 82 
 CP48        - 94 
 
 
NOTE B:  FOR REPAIR INSTRUCTIONS, 5 CONSULT FACTORY. 
                FOR PLANERS BUILT PRIOR TO 1/24/19 - GEARBOX PART NO. IS 106-0970.  CONSULT FACTORY FOR  REPAIR 
                INSTRUCTIONS.            
 
NOTE C:  PARTIAL MOTOR PARTS LIST: 
 MOTOR SEAL KIT:   SO-0078 
 END PLATE GASKET:   SO-0079 
 SHAFT SEAL:    SO-0222 
 SHAFT SEAL WASHER:   SO-0221 
 SHAFT SEAL RETAINING RING:  SO-0080 
 
NOTE D: FOR UNITS EQUIPPED WITH 106-6460 GEARBOX, BOLT LENGTH (ITEM 17) IS CRITICAL.  BOLTS CANNOT BE 
                LONGER THAN SPECICIFIED OR GEARBOX SEAL WILL BE DAMAGED.  NOTE THAT THE TWO BOTTOM 
                BOLTS HAVE TWO WASHERS EACH. 
 

NOTE E:  Unauthorized disassembly of these components during the warranty period may void your  
             warranty.  Consult factory before disassembly and repair.  
 
 
 
 
 
 
 



20 

 

CP18G5HD, CP24G5HD, CP30G5HD, CP40G5HD & CP48G5HD DRIVETRAIN PARTS 



21 

 

    CP18G5HD CP24G5HD CP30G5HD CP40G5HD  CP48G5HD 

ITEM QTY PART NO. PART NO PART NO. PART NO. DESCRIPTION PART NO. 

1 1 106-1259 106-1260 106-1261 106-1262 ASSEMBLY, DRUM WITH PICKS & STUDS 106-6842 

2 NOTE A 106-0927 106-0927 106-0927 106-0927 HOLDER, PICK 106-0927 

3 NOTE A  106-0831 106-0831 106-0831 106-0831 PICK, ASPHALT 106-0831 

4 NOTE A 106-1618 106-1618 106-1618 106-1618 BLOCK, HOLDER 106-1618 

5 6 106-0669 106-0669 106-0669 106-0669 
BOLT, 5/8-11 X 2.25 ROUND HEAD, RIBBED 
NECK 

106-0669 

6 1 106-6460 106-6460 106-6460 106-6460 GEARBOX, PLANETARY (NOTE B) (NOTE E) 106-6460 

7 1 106-0971 106-0971 106-0971 106-0971 
MOTOR, HYD. PISTON (NOTE B) (NOTE C) 
(NOTE E) 

106-0971 

8 1 OR2-045A OR2-045A OR2-045A OR2-045A SEAL, O-RING 2-045 OR2-045A 

9 1 106-4915 106-4915 106-4915 106-4915 SPACER, GEARBOX DISCONNECT 106-4915 

10 1 106-0910 106-0910 106-0910 106-0910 BEARING ASSEMBLY, DEAD SHAFT 106-0910 

11 1 106-1111 106-1111 106-1111 106-1111 WELDMENT, MACHINED DEAD SHAFT 106-1111 

12 31 HW063NA HW063NA HW063NA HW063NA WASHER, 5/8 NARROW PLATED HW063NA 

13 10 HN063A HN063A HN063A HN063A NUT, 5/8-11 PLATED HN063A 

14 4 HB063L0275A HB063L0275A HB063L0275A HB063L0275A BOLT, 5/8-11 X 2.75 PLATED HB063L0275A 

15 9 HN063B HN063B HN063B HN063B NUT, 5/8-18 PLATED HN063B 

16 2 HW050NA HW050NA HW050NA HW050NA WASHER, 1/2 NARROW PLATED HW050NA 

17 2 HB050L0125B HB050L0125B HB050L0125B HB050L0125B BOLT, 1/2-20 x 1.25 PLATED HB050L0125B 

18 6 HB063L0125A HB063L0125A HB063L0125A HB063L0125A HB063L0125A BOLT, 5/8-11 X 1.25 PLATED (NOTE D) 

CP18G5HD, CP24G5HD, CP30G5HD, CP40G5HD & CPG548HD DRIVETRAIN PARTS 

 
 
NOTE A :  ITEMS 2 & 3 VARY IN QUANTITY AS FOLLOWS 
 CP18        - 46  
 CP24        - 56 
 CP30        - 66 
 CP40        - 82 
 CP48        - 94 
 
NOTE B:  CONSULT FACTORY FOR REPAIR INSTRUCTIONS. 
 
NOTE C:  PARTIAL MOTOR PARTS LIST: 
 MOTOR SEAL KIT:   SO-0078 
 END PLATE GASKET:   SO-0079 
 SHAFT SEAL:    SO-0222 
 SHAFT SEAL WASHER:   SO-0221 
 SHAFT SEAL RETAINING RING:  SO-0080 
 
NOTE D: BOLT LENGTH (ITEM 17) IS CRITICAL.  BOLTS CANNOT BE LONGER THAN SPECIFIED OR GEARBOX SEAL 
                WILL BE DAMAGED.  NOTE THAT THE TWO BOTTOM BOLTS HAVE TWO WASHERS EACH. 
 

NOTE E:  Unauthorized disassembly of these components during the warranty period may void your  
             warranty.  Consult factory before disassembly and repair.  
 
 
 
 
 
 
 



22 

 

CP18G5, CP18G5HD, CP24G5 & CP24G5HD ATTACH PARTS 



23 

 

    CP18G5 & CP24G5 &  

  CP18G5HD CP24G5HD  

ITEM QTY PART NO. PART NO. DESCRIPTION 

1 6 106-0532 106-0532 PLATE, SIDE SHIFT SPACER 

2 2 106-0533 106-0533 PLATE, SIDE SHIFT RETAINER 

3 2 106-0589 106-0589 PLATE, SIDE SHIFT SPACER (PLASTIC) 

4 1 106-0657 106-0657 CYLINDER, SIDE SHIFT (SEAL KIT:SO-0013) 

5 1 106-0790 106-0790 PIN,  SIDE SHIFT 

6 1 106-0813 106-0813 PLATE, CYLINDER BRACKET 

7 1 106-4696 106-4696 TOOL, PICK REMOVAL 

8 1 106-1360 106-1360 WELDMENT, SIDE SHIFT ROD 

9 2 106-3182 106-3182 PLATE, PIVOT SPACER 

10 2 106-3183 106-3183 PLATE, PIVOT RETAINER 

11 1 106-3185 106-3185 PLATE, PIVOT SPACER 

12 1 106-3186 106-3186 PLATE, PIVOT RETAINER 

13 2 106-3548 106-3548 PLATE, PIVOT SPACER 

14 1 106-3549 106-3549 PLATE, PIVOT SPACER 

15 1 106-4323 106-4323 TUBE, MANUAL STORAGE 

16 1 106-4746 106-4747 WELDMENT, SIDE SHIFT 

17 1 106-4784 106-4784 WELDMENT, ATTACH 

18 3 HB025L0100A HB025L0100A BOLT, 1/4-20 X 1.00 PLATED 

19 4 HB050L0175A HB050L0175A BOLT, 1/2-13 x 1.75 PLATED 

20 6 HB050L0225A HB050L0225A BOLT, 1/2-13 X 2.25 PLATED 

21 6 HB063L0300A HB063L0300A BOLT, 5/8-11 X 3.00 PLATED 

22 3 HN025A HN025A NUT, 1/4-20 PLATED 

23 10 HN050A HN050A NUT, 1/2-13 PLATED 

24 6 HN063F HN063F NUT, 5/8-11 PLATED NYLOCK 

25 3 HRRE125A HRRE125A RETAINING RING-EXTERNAL 1.25" DIA. 

26 6 HW025NA HW025NA WASHER, 1/4 NARROW PLATED 

27 20 HW050NA HW050NA WASHER, 1/2 NARROW PLATED 

28 12 HW063NA HW063NA WASHER, 5/8 NARROW PLATED 

CP18G5, CP18G5HD, CP24G5 & CP24G5HD ATTACH PARTS 



24 

 

CP30G5, CP30G5HD, CP40G5, CP40G5HD, CP48G5, CP48G5HD ATTACH PARTS 



25 

 

    CP30G5 & CP40G5 & CP48G5 &  

  CP30G5HD CP40G5HD CP48G5HD  

ITEM QTY PART NO. PART NO. PART NO. DESCRIPTION 

1 6 106-0532 106-0532 106-0532 PLATE, SIDE SHIFT SPACER 

2 2 106-0533 106-0533 106-0533 PLATE, SIDE SHIFT RETAINER 

3 4 106-0534 106-0534 106-0534 PLATE, PIVOT SPACER 

4 2 106-0535 106-0535 106-0535 PLATE, PIVOT RETAINER 

5 2 106-0589 106-0589 106-0589 PLATE, SIDE SHIFT SPACER (PLASTIC) 

6 4 106-0606 106-0606 106-0606 PLATE, PIVOT SPACER 

7 1 106-0657 106-0657 106-0657 CYLINDER, SIDESHIFT (SEAL KIT:SO-0013) 

8 1 106-0790 106-0790 106-0790 PIN,  SIDE SHIFT/LF JACK 

9 1 106-0813 106-0813 106-0813 PLATE, CYLINDER BRACKET 

10 1 106-4696 106-4696 106-4696 TOOL, PICK REMOVAL 

11 1 106-1360 106-1360 106-1360 WELDMENT, SIDE SHIFT ROD 

12 2 106-2165 106-2165 106-2165 PLATE, PIVOT RETAINER 

13 1 106-4323 106-4323 106-4323 TUBE, MANUAL STORAGE 

14 1 106-4748 106-4749 106-6208 WELDMENT, SIDE SHIFT 

15 1 106-4903 106-4903 106-4903 WELDMENT, ATTACH 

16 3 HB025L0100A HB025L0100A HB025L0100A BOLT, 1/4-20 X 1.00 PLATED 

17 4 HB050L0175A HB050L0175A HB050L0175A BOLT, 1/2-13 x 1.75 PLATED 

18 14 HB063L0300A HB063L0300A HB063L0300A BOLT, 5/8-11 X 3.00 PLATED 

19 3 HN025A HN025A HN025A NUT, 1/4-20 PLATED 

20 4 HN050A HN050A HN050A NUT, 1/2-13 PLATED 

21 8 HN063A HN063A HN063A NUT, 5/8-11 PLATED 

22 6 HN063F HN063F HN063F NUT, 5/8-11 PLATED NYLOCK 

23 3 HRRE125A HRRE125A HRRE125A RETAINING RING-EXTERNAL 1.25" DIA. 

24 6 HW025NA HW025NA HW025NA WASHER, 1/4 NARROW PLATED 

25 8 HW050NA HW050NA HW050NA WASHER, 1/2 NARROW PLATED 

26 28 HW063NA HW063NA HW063NA WASHER, 5/8 NARROW PLATED 

CP30G5, CP30G5HD, CP40G5, CP40G5HD, CP48G5, CP48G5HD ATTACH PARTS 



26 

 

CP18, CP24, CP30, CP40 & CP48 DECAL PARTS (G5 AND G5HD) 



27 

 

    ALL G5  ALL G5HD 

ITEM QTY PART NO. DESCRIPTION PART NO. 

1 2 D0163 DECAL, FLYING OBJECTS D0163 

2 1 D0164 DECAL, READ MANUAL D0164 

3 2 D0165 DECAL, CRUSHING HAZARD D0165 

4 2 D0166 DECAL, ROTATING CUTTER D0166 

5 1 D0167 DECAL, INJECTION HAZARD D0167 

6 4 D0168 DECAL, LIFT POINT D0168 

7 4 D0169 DECAL, TIE DOWN D0169 

8 1 D0178 DECAL, TILT INDICATOR D0178 

9 1 D0184 DECAL, CASE DRAIN INFORMATION D0184 

10 1 D0247 DECAL, TOOTH MAINTENANCE D0247 

11 1 D0253 DECAL, EDGE OF CUT D0253 

12 1 D0254 DECAL, EDGE OF CUT D0254 

13 2 D0299 DECAL, DEPTH INDICATOR  (NOTE ALL G5HD PLANERS USE D0340) D0340 

CP18, CP24, CP30, CP40 & CP48 DECAL PARTS (G5 AND G5HD) 



28 

 

CP18, CP24, CP30, CP40 & CP48 3 HYDRAULICS PARTS (G5 AND G5HD) 



29 

 

    ALL G5 AND G5HD  

ITEM QTY PART NO. DESCRIPTION 

1 1 106-1489 GROMMET 

2 1 106-6540 NOTE C ASSEMBLY, VALVE 3 LINE DUAL DEPTH CP 

3 1 106-6339 NOTE A SWITCH, ROCKER 6 POSITION DPDT 

4 1 106-6349 NOTE B PLATE, SOLENOID COVER 

5 1 106-6437 WELDMENT, VALVE MOUNT 

6 1 D0328  NOTE A DECAL, PLANER CONTROL 

7 2 HB025L0075A BOLT, 1/4-20 X 0.75 PLATED 

8 4 HB038L0075A BOLT, 3/8-16 X 0.75 PLATED 

9 1 HF10C5OLO FITTING, ELBOW 90 10 ORFS, 10 STOR 

10 2 HF12-16F5OLO FITTING, STRAIGHT 12ORFS 16SAE-ORB 

11 4 HF12F5OLO FITTING, STRAIGHT 12 ORFS 12 STOR 

12 4 HF4_6C5OLO FITTING, ELBOW 90  4 ORFS 6 STOR 

13 12 HF4_6F5OLO FITTING, STRAIGHT 4 ORFS 6 STOR 

14 4 HF4WLO FITTING, BULKHEAD STRAIGHT 4 ORFS 

15 2 HW025NA WASHER, 1/4 NARROW PLATED 

16 4 HW038NA WASHER,  3/8 NARROW PLATED 

CP18, CP24, CP30, CP40 & CP48 3 HYDRAULICS PARTS (G5 AND G5HD) 
(ALL 3 LINE SKID STEERS) 

NOTE A :  KUBOTA SSV SERIES LOADERS DO NOT USE A SWITCH OR DECAL.  TILT AND SIDE SHIFT ARE SELECTED WITH JOYSTICK 
CONTROLS.  
 
NOTE B: KUBOTA SSV SERIES LOADERS USE 106-6515 PLATE, SOLENOID COVER.  THIS COVER DOES NOT HAVE A HOLE FOR THE 
SWITCH.  
 
NOTE C: ALL LOADERS EXCEPT CATERPILLAR USE 106-6540, CATERPILLAR LOADERS USE 106-6541. 

 



30 

 

106-6540 & 106-6541 ASSEMBLY, VALVE 3 LINE DUAL DEPTH 

       

ITEM QTY PART NO. DESCRIPTION 

1 2 HF4HP5ON PLUG, 4 SAE-ORB RECESSED HEX 

2 4 S0-0022 NUT, COIL SIZE 8 & 10 

3 1 S0-0539 CARTRIDGE, PILOTED DIRECTIONAL (SEAL KIT:S0-0543) 

4 8 SO-0558 COIL, 08 SIZE 

5 4 SO-0559 WASHER, 08 SIZE COIL 

6 4 SO-0020 CARTRIDGE, SOLENOID VALVE (SEAL KIT:S0-0182) 

7 1 SO-0547 CARTRIDGE, CHECK VALVE (SEAL KIT:S0-0552) 

8 2 SO-0054 CARTRIDGE, CHECK (SEAL KIT:SO-0405) 

9 1 SO-0088 CARTRIDGE, DUAL CHECK VALVE(SEAL KIT:SO-0182) 

10 1 SO-0540 CARTRIDGE, RELIEF (SEAL KIT:SO-0182) 

11 1 SO-0553 PLUG, ORIFICE (0.05 in) 

12 2 SO-0542 PLUG, ORIFICE (0.02 in) 

NOTE: 106-6540 ASSEMBLY USES AN ALUMINUM MANIFOLD BLOCK AND IS RATED TO 3600 PSI, 106-6541 USES A DUCTILE IRON MANI-
FOLD BLOCK AND IS RATED TO 5000 PSI.  INTERNAL COMPONENTS ARE IDENTICAL BETWEEN THE TWO ASSEMBLIES.    



31 

 

CP18, CP24, CP30, CP40 & CP48 3 LINE HYDRAULIC SCHEMATIC 
(ALL 3 LINE SKID STEERS) 



32 

 

CP18, CP24, CP30, CP40 & CP48 ELECTRICAL PARTS (NO ILLUSTRATIONS) 

  LOADER SIDE LOADER SIDE LOADER SIDE VALVE SIDE VALVE SIDE VALVE SIDE  

HARNESS # CONNECTOR SOCKET TOOL CONNECTOR SOCKET WEDGE DIODE BOARD # 

106-0647 SO-0030 (14 PIN) SO-0032 SO-0048 (BLUE) SO-0031 SO-0032 SO-0034 SO-0264 

106-0749 SO-0037 (8 PIN) SO-0038 S0-0049 (GREEN) SO-0031 SO-0032 SO-0034 SO-0324 

106-0934 SO-0030 (14 PIN) SO-0032 SO-0048 (BLUE) SO-0031 SO-0032 SO-0034 SO-0324 

106-1326 SO-0030 (14 PIN) SO-0032 SO-0048 (BLUE) SO-0031 SO-0032 SO-0034 SO-0264 

106-4587 SO-0030 (14 PIN) SO-0032 SO-0048 (BLUE) SO-0031 SO-0032 SO-0034 SO-0264 

106-4947 SO-0030 (14 PIN) SO-0032 SO-0048 (BLUE) SO-0031 SO-0032 SO-0034 SO-0264 

106-3336 ASSEMBLY FOR BOBCAT A, S AND T SERIES 
 
106-6118 HARNESS: CONNECTS ACD COMPUTER TO SKID STEER LOADER 
106-1031 ACD:  COMPUTER (MOUNTED ON COLD PLANER) 
106-1032 HARNESS: CONNECTS JUMPER WIRES TO ACD 
106-1217 JUMPER WIRE: CONNECTS 106-1032 HARNESS TO 106-6340 ADAPTER HARNESS.(6 REQUIRED) 
     
CONNECT 106-1032 HARNESS TO 106-6542 JUMPER ADAPTER HARNESS BY USING DRAWING ON NEXT PAGE 
AND NOTES BELOW.   
 
BOBCAT ACD CONNECTION NOTES: 

• 106-6545 ADAPTER HARNESS CONNECTS THE ACD TO THE SWITCH AND ONLY THE TILT AND SIDESHIFT 
SOLENOIDS. 

• -MATCH THE ADAPTER HARNESS ZIP TIE COLORS TO THE ACD HARNESS ZIP TIE COLORS. WHITE TO 
WHITE, GREY TO GREY. 

• -CONNECT SWITCH LIKE ALL UNITS. 

• -BLACK ZIP TIE WIRE ON ACD HARNESS IS NOT USED. 

 BOBCAT A, S and T Series  
WIRING HARNESS INFORMATION 

SKID STEER MODEL HARNESS # 

BOBCAT A, S and T SERIES  (3 LINE) 106-3336 Assembly ( 3 components, see below ) 

CATERPILLAR D SERIES & LATER (3 LINE) 106-4947 

CASE 400 SERIES & LATER (3 LINE) 106-0647 

GEHL (3 LINE) 106-0647 

JCB (3 LINE) 106-0647 

JOHN DEERE A, B C SERIES (3 LINE) 106-1326 

JOHN DEERE D SERIES & LATER (3 LINE) 106-4587 

KUBOTA PRE SSV SERIES (3 LINE) 106-0647 

NEW HOLLAND ( 3 LINE ) 106-0647 
VOLVO (3 LINE) 106-0647 

3 LINE WIRING HARNESS INFORMATION– ALL EXCEPT KUBOTA SSV SERIES 
The following harnesses connect to a 106-6542 adapter harness.  The 106-6542 connects to the planer valve 
tilt and side shift solenoids.  Match wire colors to connect these harnesses to the 106-6542 harness.  These 
cold planers are equipped with a switch to select either side shift or tilt. 

LOADER HARNESS SERVICE PARTS 

3 LINE WIRING HARNESS INFORMATION– KUBOTA SSV SERIES 
The KUBOTA SSV series use do not use a switch to select side shift or tilt.  The trigger on the joystick Is used 
to select one of these two functions.  The 106-6498 harness connects directly to the planer valve.  See Kubo-
ta SSV electrical schematic to connect this harness to the valve.  



33 

 

3 LINE ELECTRICAL SCHEMATIC 
(106-6542-ADAPTER HARNESS-USED ON ALL 3 LINE PLANERS EXCEPT KUBOTA SSV) 

SWITCH CONNECTIONS 

VALVE CONNECTIONS– 
EXCEPT BOBCAT AND 

KUBOTA (106-6542 
ADAPTER HARNESS) 

VALVE CONNECTIONS-
BOBCAT 



34 

 

3 LINE ELECTRICAL SCHEMATIC 
(106-6498-LOADER HARNESS-USED ON KUBOTA SSV) 

VALVE CONNECTIONS– 
KUBOTA 



35 

 

3 LINE ELECTRICAL SCHEMATIC 
(HARNESS NUMBER 106-0647) 

3 LINE ELECTRICAL SCHEMATIC 
(HARNESS NUMBER 106-1326) 



36 

 

3 LINE ELECTRICAL SCHEMATIC 
(HARNESS NUMBER 106-4587) 

3 LINE ELECTRICAL SCHEMATIC 
(HARNESS NUMBER 106-4947) 



37 

5.7 TROUBLESHOOTING DEPTH, TILT, AND SIDE SHIFT ISSUES. 

STEP 1. Check the skidsteer for proper power output at each of the pins at the skid steer’s connector, using 
the schematic for that particular harness. Electrical harness information can be found in this manual  
beginning on page 32.  Power should be present when pressing the corresponding button on the skid steer’s 
joystick.    For instance, “depth up” might be pin E on the plug. If there is no power at all, check the 
attachment control harness fuse on the skidsteer. If there is no power some pins and not others, then there 
might be a broken wire in the harness on the skidsteer.  If all pins check good, move to step 2. 

STEP 2. Check for continuity from skid steer to each gray plug, at the end of the planer harness, where it 
plugs in to the solenoid coils on the hydraulic valve, highlighted in yellow. An easy way to check without an 
ohm meter is to swap plugs with another coil and see if the problem follows the plug.  If so, you have a 
harness problem. If not, move to step 3.  

STEP 3. You may have a defective coil (item 4).  The coils become magnetic when energized, which is how 
the cartridges are shifted.  If the coil has power at the plug, but isn’t magnetic, replace the coil. Place a small 
steel screwdriver on the top of the cartridge valve stem to check for magnetism. Coil resistance should be 9.8 
ohms ±3%.  If it is magnetic, move to step 4.  

STEP 4. You may have a bad cartridge, an example is circled in red and item number 6.  Swap the suspected 
faulty cartridge with the one next to it, and if the problem follows the cartridge, replace the cartridge.     




